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Applicant : Pioneer Corporation
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Model No. : FH-P800BT

FCCID : AJDKO17

Test Standard : FCC Partl5 Subpart C: 2007
Test Result : Complied

1. This test report shall not be reproduced except in full or partial, without the written approval of
UL Japan, Inc.

2. The results in this report apply only to the sample tested.

This sample tested is in compliance with the limits of the above regulation.

4. The test results in this test report are traceable to the national or international standards.
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1 Applicant Information
Company Name . Pioneer Corporation
Address : 25-1 Nishi-machi, Yamada-aza, Kawagoe-shi, Saitama, 350-8555, JAPAN
Telephone Number : +81-49-228-6275
Facsimile Number . 181-49-228-6497
Contact Person . Motohiro Ikawa
2 Equipment under test (E.U.T.)
2.1 Identification of E.U.T.
Type of Equipment . CD RDS Receiver
Model No. : FH-P800BT
Serial No. : GKTR990034PUC (Radiated emission test), GKTR990031PUC (other test)
Rating : DCl4.4V
Country of Manufacture :  Malaysia
Receipt Date of Sample :  December 12, 2007
Condition of EUT . Production prototype
(Not for Sale: This sample is equivalent to mass-produced items.)
Modification of EUT : No modification by the test lab.

2.2 Product Description
Model: FH-PS80OBT (referred to as the EUT in this report) is a CD RDS Receiver.

The difference between Model: FH-P800OBT and FH-P8000OBT (derived model):

FH-P800BT FH-P8000BT
Built-in audio amplifier control function Attached None
Equipment type :  Transceiver
Frequency of operation : 2402-2480MHz
Clock frequency : System microcomputer: 20MHz

Grill microcomputer: 10MHz

DAC: 11.2896MHz, 12.2880MHz

Tuner: 39.9MHz (1* IF: 10.7MHz, 2™ IF: 700kHz)
Bluetooth module: 26MHz (CPU clock: 26MHz to 120MHz)

Bandwidth & channel spacing : 79MHz & 1MHz

Type of modulation : FHSS, GFSK

Antenna type :  Ceramic patch antenna (made by TDK): CABPB1240E
Antenna connector type :  Coaxial connector (manufactured by I-PEX): 20279 Type
Antenna gain : +2dBi max

ITU code : FID

Operation temperature range : -10 to +60 deg.C.

FCC Part15.31 (e)
The equipment provides the Bluetooth module with stable power supply (DC 2.8 V), therefore, the equipment
complies power supply regulation.

FCC Part15.203 Antenna requirement
The equipment and its antenna comply with this requirement since this antenna is built in the equipment and it
cannot be replaced by end users.
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3 Test Specification, Procedures and Results

31

Test specification

Test specification

FCC Partl5 Subpart C: 2007

Title FCC 47CFR Part15 Radio Frequency Device Subpart C Intentional Radiators
Section 15.207 Conducted limits
Section 15.209 Radiated emission limits, general requirements
Section 15.247 Operation within the bands 902-928MHz, 2400-2483.5MHz,
and 5725-5850MHz
3.2  Procedures & Results
Item Test Procedure | Specification | Remarks | Deviation Worst Margin Results
ANSI C63.4:2003
Copdgcted 7. AC powerh'ne. Section 15.207 ) N/A N/A N/A
emission conducted emission *1)
measurements
Carrier . . .
FCC Public Notice |Section15.247 .
Frequeqcy DA 00-705 @) Conducted N/A Complied
Separation
20dB FCC Public Notice [Section15.247 .
Bandwidth DA 00-705 @) Conducted N/A Complied
Number of . . .

. FCC Public Notice [Section15.247 *See data. .
Hopping DA 00-705 (a)(1)(iif) Conducted N/A Complied
Frequency

. FCC Public Notice |Section15.247 .
Dwell time DA 00-705 (a)(1)iii) Conducted N/A Complied
Maximum Peak |[FCC Public Notice |Section15.247 .
Output Power |DA 00-705 (b)(1) Conducted N/A Complied
Spurious FCC Public Notice  [Section15.209  |Conducted/ N/A 9.7dB (9608.00MHz, AV, Complied
Emission DA 00-705 Section15.247 (d)| Radiated Horizontal, Tx 2402MHz) P

Note: UL Japan’s EMI Work Procedures No.QPMO0S5 and QPM15.
In case any questions arise about test procedure, ANSI C63.4: 2003 is also referred.

*1) The test is not applicable since the EUT has no AC mains.

3.3  Addition to standard
Item Test Procedure Specification Remarks Worst Margin Results
ANSI C63.4:2003
Occupied 13. Measurement of
Bandwidth [intentional radiators |RSS-Gen 4.6.1 Conducted |- Complied
(99%)
RSS-Gen 4.6.1

* Other than above, no addition, exclusion nor deviation has been made from the standard.
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3.3  Uncertainty

The following uncertainties have been calculated to provide a confidence level of 95% using a coverage factor k=2.
No.1 open site () | No.2 open site (£) | No.l anechoic chamber (%)

Radiated emission (3m)

30-300MHz 4.5 dB 4.4 dB 4.5 dB
300-1000MHz 4.3 dB 4.3 dB 4.3 dB
1GHz< 5.7dB 5.7dB 5.7dB
Antenna port conducted test (€]
Below 1GHz 0.4dB
1GHz and above 0.7dB

Radiated Emission Test
The data listed in this test report has enough margin, more than site margin.

34 Test Location

UL Japan, Inc. Yamakita EMC Lab.
907, Kawanishi, Yamakita-machi, Ashigarakami-gun, Kanagawa-ken 258-0124 JAPAN

Telephone number +81 465 77 1011
Facsimile number : +81 465 77 2112
NVLAP Lab. code : 200441-0

No. 1 test site has been fully described in a report submitted to FCC office, and accepted on August 26, 2005
(Registration No.: 95486).
IC Registration No. : 2973B-1

No. 2 test site has been fully described in a report submitted to FCC office, and accepted on April 4, 2005
(Registration No.: 466226).
IC Registration No. : 2973B-3

No. 1 anechoic chamber has been fully described in a report submitted to FCC office, and accepted on November 2,
2005 (Registration No.: 95967).

IC Registration No. : 2973B-2
Test room Width x Depth x Height (m) | Test room Width x Depth x Height (m)
No.1 shielded room | 8.0x5.0x2.5 No.1 100x7.5x5.7
No.2 shielded room | 5.0x4.0x2.5 Semi-anechoic chamber
No.3 shielded room | 4.0x5.0x2.7

Open test site Maximum measurement distance
No.1 open test site 30m
No.2 open test site 10m
UL Japan, Inc.
YAMAKITA EMC LAB.

907 Kawanishi, Yamakita-machi, Ashigarakami-gun, Kanagawa-ken, 258-0124 JAPAN
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4 System Test Configuration

4.1 Justification

The system was configured in typical fashion (as a customer would normally use it) for testing.

Test mode: Transmitting

- Low channel : 2402MHz
- Middle channel  : 2441MHz
- High channel : 2480MHz
- Hopping

- Inquiry

- Page

*Remarks: Test was not performed at AFH mode, because the decrease of number of channel (min: 20ch) at AFH
mode does not influence on the output power and bandwidth of the EUT.

However, the limit level 125mWof AFH mode was used for the test.

The EUT has no EDR mode.
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4.2

Configuration of Tested System

A: EUT

|

11
12

13

B : Ferrite core

14
1,2,3,4,5 ¢ 7.8,9° B
1) 10
DC14.4V
* Test data was taken under worse case conditions.
Description of EUT and support equipment
No. Item Model number Serial number Manufacturer FCCID
*2) (Remark)
A |CD RDS Receiver FH-P80OOBT GKTR990034PUC |PIONEER AJDKO17
GKTR990031PUC (EUT)
B [Hands free Microphone CPM1064 - PIONEER -
*1) DC power supply (Model No.: PAN35-10A) was used for DC 14.4V input.
*2) Out of Band emission (Radiated): GKTR990034PUC, other test: GKTR990031PUC
List of cables used *3)
No. Name Length (m) Shield Remark
Cable Connector
1 |Antenna cable 1.0 Shielded Shielded -
2 |IP-BUS cable 6.0 Shielded Shielded -
3 |RCA cable 1.5 Shielded Shielded
4 |RCA cable 1.5 Shielded Shielded
5 |RCA cable 2.0 Shielded Shielded
6-1 |Accessory cable 1.1 Unshielded  |Unshielded -
6-2 |Battery cable 1.1 Unshielded  |Unshielded -
6-3 |Ground cable 1.1 Unshielded [Unshielded -
7 |USB cable 1.5 Shielded Shielded
8 |Wired Remote Control cable 4.0 Shielded Shielded -
9 |Audio cable 1.8 Shielded Shielded -
10 [Microphone cable 4.0 Shielded Shielded -
11 |Speaker cable 0.15 Unshielded  [Unshielded (x8)
12 |Mute cable 0.15 Unshielded  [Unshielded -
13 [System Remote Control cable 0.15 Unshielded  |Unshielded -
14 |Illumination Control cable 0.15 Unshielded  [Unshielded -

*3) All cables used for the measurement are exclusive use or marketed.
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5 Carrier Frequency Separation

Test Procedure
The carrier frequency separation was measured with a spectrum analyzer connected to the antenna port.

Summary of the test results: Pass

Date : December 12, 2007 Test engineer : Tatsuya Arai

6 20dB Bandwidth & Occupied Bandwidth (99%)

Test Procedure
The bandwidth was measured with a spectrum analyzer connected to the antenna port.
The channel separation in Hopping mode and Inquiry mode was separated by 25kHz and 2/3 of the 20dB bandwidth.

Summary of the test results: Pass

Date : December 12, 2007 Test engineer : Tatsuya Arai

7 Number of Hopping Frequency

Test Procedure
The Number of Hopping Frequency was measured with a spectrum analyzer connected to the antenna port.

Summary of the test results: Pass

Date : December 12, 2007 Test engineer : Tatsuya Arai

8 Dwell time

Test Procedure

The Dwell time was measured with a spectrum analyzer connected to the antenna port.
Measurement was performed with the packet type of DH1, DH3 and DHS.

Summary of the test results: Pass

Date : December 12, 2007 Test engineer : Tatsuya Arai

9 Maximum Peak Output Power

Test Procedure
The Maximum Peak Output Power was measured with a power meter connected to the antenna port.

Summary of the test results: Pass

Date : December 12, 2007 Test engineer : Tatsuya Arai

UL Japan, Inc.
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10 Out of Band Emissions (Antenna Port Conducted)

Test Procedure

The Out of Band Emissions was measured with a spectrum analyzer connected to the antenna port.

In any 100kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is operating,
the radio frequency power that is produced by the intentional radiator confirmed 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on a conducted measurement.

Summary of the test results: Pass
Date : December 12, 2007 Test engineer : Tatsuya Arai

11 Out of Band Emissions (Radiated)
11.1 Operating environment

The test was carried out in No.1 anechoic chamber.
11.2 Test configuration

EUT was placed on a urethane platform of nominal size, 0.5m by 0.5m, raised 80cm above the conducting ground
plane. A drawing of the set up is shown in the photos of Appendix 1.

11.3 Test conditions

Frequency range : 30MHz - 26.5GHz
Test distance : 3m (30MHz-18GHz), Im (18-26.5GHz)
EUT operation mode : Transmitting

11.4 Test procedure

The Radiated Electric Field Strength intensity has been measured with a ground plane and at a distance of 3m or 1m.
The measuring antenna height was varied between 1 and 4m and EUT was rotated a full revolution in order to obtain
the maximum value of the electric field intensity. The measurements were performed for both vertical and horizontal
antenna polarization. Measurements were performed with QP, PK, and AV detector.

The radiated emission measurements were made with the following detector function of the test receiver.

When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.

Frequency Below 1GHz Above 1GHz
Instrument used Test Receiver Spectrum Analyzer
Detector IF QP: BW 120kHz PK: RBW: IMHz/VBW: 1MHz,
Bandwidth AV RBW: IMHz/VBW: 200Hz, 1kHz (See data)
Measuring antenna Biconical (30-300MHz) Horn
Logperiodic (300MHz-1GHz)

The EUT was tested in the direction normally used.
11.5 Band edge

Band edge level at 2390MHz and 2483.5MHz is below the limits of FCC 15.209 and band edge level at 2400MHz is
below the 20dBc. Refer to the data.

11.6 Results

Summary of the test results : Pass *No noise was detected above the 5™ order harmonics.
Date : December 18, 2007 Test engineer : Tatsuya Arai
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Radiated emission

UL Japan, Inc.
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Channel Separation: FCC 15.247(a)(1)
UL Japan, Inc. Yamakita No.2 Shielded Room

: 28DE0085-YK-01-A

: Fee Part15SubpartC 247(a)(1)

:2007.12.12

: 24deg.C./41%

: Transmitting

: Arai Tatsuya

COMPANY : PIONEER CORPORATION REPORT NO
EQUIPMENT : CD RDS Receiver REGULATION
MODEL NUMBER: FH-P800BT DATE

SERIAL NUMBER : GKTR990031PUC TEMP./HUMI
FCCID : AJDKO017 TEST MODE
POWER : DC14.4V ENGINEER

Limit: >25kHz or 2/3 * 20dB Bandwidth (Power : No greater than 125mW)

1. Hopping, DH5: 1.012MHz (2/3*20dB Bandwidth:2/3*1.118MHz = 745.3kHz)

IN1

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -0.57 dB VBW 300 kHz
110 dBNV 1.01202405 MHz SWT 5 ms Unit aByvV
110
Yi|rr1) 10380 dBY
2.43999299 GHz
109 Al [TI] =q.57 dB
r"'\/\ ‘/"JWA Ww‘q FJ‘“\IL 1.01 235 MHz
9
8
80
75
70|
65
s0l .
Center 2.441 GHz 500 kHz/ Span 5 MHz
Date: 12.DEC.2007 10:54:10
2. Inquiry: 2.004MHz (2/3*20dB Bandwidth:2/3%*1.088MHz = 725.3kHz)
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 103.68 dBNV VBW 300 kHz
110 dBNV 2.43900100 GHz SWT 5 ms Unit dByYV
110
Yifrr1) 103.68 dBY
2.43900100 GHZ|
10 AT[(TIT —g.11 dB

BN "

2.ooﬁ66}Hoz M 2|

|k \

A

jralll an

/

\

)

A

IN1
iMA

70| J
6

60|

Center 2.441 GHz 500 kHz/

Date: 12.DEC.2007 10:57:07

Span 5 MHz
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20dB Bandwidth: FCC 15.247(a)(1)

COMPANY : PIONEER CORPORATION
EQUIPMENT : CD RDS Receiver
MODEL NUMBER: FH-P800BT

SERIAL NUMBER : GKTR990031PUC
FCCID : AJDKO017

POWER : DC14.4V

[Hopping off, DH5]

1. ch:2402MHz/20dB Bandwidth:1.118MHz

Delta 1
Ref Lvl

UL Japan, Inc. Yamakita No.2 Shielded Room
REPORT NO : 28DE0085-YK-01-A
REGULATION : Fec Part15SubpartC 247(a)(1)
DATE :2007.12.12

TEMP./HUMI : 24deg.C./41%

TEST MODE : Transmitting

ENGINEER : Tatsuya Arai

[T11 RBW 100 kHz RF Att 20 dB
0.19 dB VBW 300 kHz

110 aByv 1.11823647 MHz SWT 5 ms Unit aByv
110
V2| [T1] 5507 dv| g
1 2.40141984 GHz
103 al [T1] 0.19 dB
1.11823647 MHz|
1 Vilrrin 105.24 dpyvl
/ \ 2.40182265 GHz
N1
- / \ e
gsk=D1 85 .24 dR\Y

c

Center 2.402 GHz 300 kHz/ Span 3 MHz
pate: 12.DEC.2007 15:22:40
.
. .
2. ch:2441MHz/20dB Bandwidth:1.118MHz
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.25 dB VBW 300 kHz
110 aByvV 1.11823647 MHz SWT 5 ms Unit aByv
11
V2| (T1) 84,86 dENY| gy
N 2.44041984 GHz|
109 AT [TIT 0.25 dB
1.11823647 MHz
10 Valiriy 105.26 dBNV
/ \ 2.44081663 GHz
™1
1vIEW 1ma
90|
1!
g5j—D1 26 dENV
80
75
65| ﬂ \

Center 2.441 GHz

Date: 12.DEC.2007 1

3. ch:2480MHz/20dB Bandwidth:1.118MHz

Ref Lvl
110 dBYV

Delta 1

300 kHz/ Span 3 MHz
5:27:03
[T1) RBW 100 kHz RF Att 20 dB
0.23 dB VBW 300 kHz
1.11823647 MHz SWT 5 ms Unit dBNV

V2|[T1] 84.89 dBWV =
2.47941984 GHzf

ks Al [T1] T.23 a8
1.11823647 MHzZ|

Vailiriy 105.18 dBY
2.47981663 GHz

1VIEW

85/=D1 85.18 dBy

SR

/

ﬁ /
Wi

S

Center 2.48 GHz

Date: 12.DEC.2007

300 kHz/ Span 3 MHz

15:16:27
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COMPANY
EQUIPMENT

MODEL NUMBER: FH-P800BT
SERIAL NUMBER : GKTR990031PUC

FCCID
POWER

[Inquiry]

4. Inauiry/20dB Bandwidth:1.088MHz

20dB Bandwidth: FCC 15.247(a)(1)

UL Japan, Inc. Yamakita No.2 Shielded Room

: PIONEER CORPORATION REPORT NO : 28DE0085-YK-01-A

: CD RDS Receiver REGULATION : Fee Part15SubpartC 247(a)(1)
DATE :2007.12.12
TEMP./HUMI : 24deg.C./41%

: AJDKO017 TEST MODE : Transmitting

: DC14.4V ENGINEER : Tatsuya Arai

®R(:% - Delta , [Tl’if'(j: - ;;2 i?; t:j RF l:atf 20 dB
l T e

\

Date:

Center 2.441 GHz

12.DEC.2007 15:

50:19

300 kHz/

Span 3 MHz
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COMPANY
EQUIPMENT

Channel Utilization: FCC 15.247(a)(1)(iii)

: PIONEER CORPORATION
: CD RDS Receiver

MODEL NUMBER: FH-P800BT
SERIAL NUMBER : GKTR990031PUC

FCCID
POWER

Hopping, DH5: 79¢ch
1.

: AJDKO017
: DC144V

110 dBYV

UL Japan, Inc. Yamakita No.2 Shielded Room

A AR

REPORT NO : 28DE0085-YK-01-A
REGULATION : Fee Part15SubpartC 247(a)(1)(iii)
DATE :2007.12.12
TEMP./HUMI : 24deg.C./41%
TEST MODE : Transmitting
ENGINEER : Tatsuya Arai

=

11111

H
z

er 2.44 GHz

12.DEC.2007

11:45:10

an 100 MHz

Marker 1 ([T1] RBW 100 kHz RF Att 20 dB
@Rsf vl 40.25 dBNV VBW 300 kHz
110 dBNYV 2.39000000 GHz 25 ms Unit dBNV
1
Yilrr 40,25 dBY
Al ﬂvﬂvﬂvﬂ\/ﬂvﬁvﬂvﬁvﬁvﬂif\“fﬁg
/ ™1
1VIEW I 1MA
If
M I.A IAJ‘ I lL.‘lh”u
\
2.39 2.5 MHz/ op 2.4
Date: 12.DEC.2007 11:48:14
er 1 [T1] RBW 100 kHz  RF Att 20 dI
@Ref Lvl 103.31 dBNV VBW 300 kHz
110 dBYV 2.41500000 GHz T 25 ms Unit dBNV
Vilrr1] 103,31 dmx,“
S IARN R ANARAANRANAAAN AR
IN1
1VIEW iMA
2.41 H 2.5 MHz/ Stop 2.44 GHz
Date: 12.DEC.2007 11:51:28
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Channel Utilization: FCC 15.247(a)(1)(iii)

UL Japan, Inc. Yamakita No.2 Shielded Room

COMPANY : PIONEER CORPORATION REPORT NO : 28DE0085-YK-01-A
EQUIPMENT : CD RDS Receiver REGULATION : Fee Part15SubpartC 247(a)(1)(iii)
MODEL NUMBER: FH-P800BT DATE :2007.12.12
SERIAL NUMBER : GKTR990031PUC TEMP./HUMI : 24deg.C./41%
FCCID : AJDKO017 TEST MODE : Transmitting
POWER : DC14.4V ENGINEER : Tatsuya Arai
4.
®RH ! IBNY
" Yil(T1y 103,50 dBNY| gy
AR
IR R ]
5.

RBW 100 kHz RF Att
VBW 300 kHz
W 25 m
v

VU\

11111
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Channel Utilization: FCC 15.247(a)(1)(iii)
UL Japan, Inc. Yamakita No.2 Shielded Room

COMPANY : PIONEER CORPORATION REPORT NO : 28DE0085-YK-01-A
EQUIPMENT : CD RDS Receiver REGULATION : Fee Part15SubpartC 247(a)(1)(iii)
MODEL NUMBER: FH-P800BT DATE :2007.12.12
SERIAL NUMBER : GKTR990031PUC TEMP./HUMI : 24deg.C./41%
FCCID : AJDKO017 TEST MODE : Transmitting
POWER : DC14.4V ENGINEER : Tatsuya Arai
1. Inquiry: 32ch o ’

® RPT . ' ‘[;iiwv‘ ];Z; !;:j RF i\tt 20 ‘dL'

) =

N1
1VIEW 1Ma

| L

Center 2.44 GHz 10 MHz/ Span 100 MHz

Date: 12.DEC.2007 12:02:09
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Dwell Time: FCC 15.247(a)(1)(iii)
UL Japan, Inc. Yamakita No.4 Shielded Room

COMPANY : PIONEER CORPORATION REPORT NO : 28DE0085-YK-01-A
EQUIPMENT : CD RDS Receiver REGULATION : Fee Part15SubpartC 247(a)(1)(iii)
MODEL NUMBER: FH-P800BT DATE :2007.12.12
SERIAL NUMBER : GKTR990031PUC TEMP./HUMI : 24deg.C./42%
FCCID : AJDKO017 TEST MODE : Transmitting
POWER : AC120V/60Hz ENGINEER : Tatsuya Arai

Hopping (DH1):
Count 1

Marker 1 [T1] RBW 100 kH= RE Attt Z0 aBs
Re £ T.~~ 1 —= . 921 adABRm VEew =0 I Bl =
10 aBm a.779559 = swT 5 = Unhit aBm
10
g rTa1] —F - 21 as =
a4 - 7795 5 9 =
O ==
v
scx.
—ac ey =
—2o0 ESSER
aAnMansc anan
-3
—ac
_s 4 "
e L \ IWI\WL\WA LLM A L vll '
— 80
—20
Centexr =2 . 4471 GG H = 500 ms=s /
Date : 1z .DEC . 2007 o8 :58:00
Marker 1 [T1] RBW 100 kH= RE Attt Z0 aBs
Re £ T.~~ 1 — = . 17 adBm VEew =0 I Bl =
10 aBm a4 .899800 = swT 5 = Undit aBm
10
g rTa1] —3 17 12 ==
a4.899800 =
= 1
h 4
scx.
—ac bhee |
—=zo0 ESSER
anam s anan
-3
—ac
o I iy I “ I
_ | | I
J JI I 1L, 1AV Jum .h
J iR

I in

—80
— 920
Center =2 .441 GH= 500 ms/
Date : 1z .DEC.2007 o8 :59: 07

Count 3

Marker 1 [T1] RBW 100 kH= RE Attt Z0 aBs
Re £ T.~~ 1 — 3 . 092 adABRm VEew =0 I Bl =
10 aBm 4 .969940 = swT 5 = Unhit aBm
10
g LT11] —3 .02 a=s =
4 .9699240 =
O
w
scI.
—ac g | =
—=z0 ESSER
a naa <] anan
-3
—ac
| [ I |
R M “ | |
ALl i LU hlpl | MM
— 80
— 20
Centexr =2 . 4471 G H = 500 ms= /

Date : 1z .DEC.2007 O :09:26
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Dwell Time: FCC 15.247(a)(1)(iii)
UL Japan, Inc. Yamakita No.4 Shielded Room

COMPANY : PIONEER CORPORATION REPORT NO : 28DE0085-YK-01-A
EQUIPMENT : CD RDS Receiver REGULATION : Fee Part15SubpartC 247(a)(1)(iii)
MODEL NUMBER: FH-P800BT DATE :2007.12.12
SERIAL NUMBER : GKTR990031PUC TEMP./HUMI : 24deg.C./42%
FCCID : AJDKO017 TEST MODE : Transmitting
POWER : AC120V/60Hz ENGINEER : Tatsuya Arai
Count 4
5°s >~ Temmemor Il o, s fiiZ liicigii o oo
. I |
L] IHMUM M, JL, LSRN LRl L %ﬂ
Count 5
® Ref %VL Ma r ke a Lfi%: l% TBI“ ;ZZ 1;(; z;: r(%‘-AI, = =20 <j1Es V
e I |
— e 1
iy JPUURBAR LAY oLt b . Al

Duty cycle(Hopping DH1)

Tek A ® Stop M Pos: -1.000ms CURSOR
-

Type

Source
CH1

14 50005
12-Dec-07 05:37

Average times of rising in 5 sec. of sweep =(23 +25+27+25+26)/5=25.2
Average times of rising in 1 sec. =25.2/ 5s = 5.04

Average times of rising in 0.4x = 0.4 * 79ch * 5.04 = 159.26

Dwell time =159.26 * 0.48 =76.44 [ms]

Limit : Dwell Time < 0.4[s]

scx.

ESSER
1ran

scx.

ESSER
ER SN
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Dwell Time: FCC 15.247(a)(1)(iii)

COMPANY : PIONEER CORPORATION
EQUIPMENT : CD RDS Receiver
MODEL NUMBER: FH-P800BT

SERIAL NUMBER : GKTR990031PUC
FCCID : AJDKO17

POWER : AC120V/60Hz

Hopping (DH3):
Count 1

UL Japan, Inc. Yamakita No.4 Shielded Room
REPORT NO : 28DE0085-YK-01-A
REGULATION : Fee Part15SubpartC 247(a)(1)(iii)
DATE :2007.12.12

TEMP./HUMI : 24deg.C./42%

TEST MODE : Transmitting

ENGINEER : Tatsuya Arai

Marker 1 [T1] RBW 100 kH= RE Attt Z0 aBs
Re £ T.~~ 1 — 3 .15 adABm vVEew =0 I Bl =
10 aBm 4 .949900 = swT 5 = Undit aBm
g rTa1] —3 15 as
4 .924a99500 =

—1c == _ =
=0
Aranix
—=
—ac

50 Im

UL U, i

Y J&Lﬁ .t /lwnuh | Ay,

—80
— 920
Center =2 .441 GH= 500 ms=s/
Date : 1z .DEC.2007 O9:1=2:51

Count 2

Marker 1 [T1] RBW 100 kH= RE Attt Z0 aBs
Re £ T.~~ 1 — = .23 adBm vVEew =0 I Bl =
10 aBm 4 .008016 = swT 5 = Undit aBm
g rTa1] —3 .23 12

a.o0oo08016 =

—1c Ey
=0

Araaxc
—=
—ac

mrTLaNInT

e

) AL UL AL MJ'.LM b

—80
— 920
Center =2 .441 GH= 500 ms=s/
Date : 1z .DEC.2007 09 :13:2=29

Count 3

Marker 1 [T1] RBW 100 kH= RE Attt Z0 aBs
® Re £ IT.~1 —3 .03 4aBm vBwW 30 kH=
10 aBm 3.877756 = swT 5 = Undit aBm
10
gl rTa1] —F - = SR =
S .8777T5 6 =
w

N | |
) ._N.J\[L L L J“;M.WA.‘, ML

—80
— 920
Center =2 .441 GH= 500 ms=s/
Date : 1z .DEC.2007 O9:14:07

scx.

ESSE R
ER SN

scx.

ESSER
ER SN

scx.

ESSER
ER SN
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Dwell Time: FCC 15.247(a)(1)(iii)

UL Japan, Inc. Yamakita No.4 Shielded Room

COMPANY : PIONEER CORPORATION REPORT NO : 28DE0085-YK-01-A
EQUIPMENT : CD RDS Receiver REGULATION : Fee Part15SubpartC 247(a)(1)(iii)
MODEL NUMBER: FH-P800BT DATE :2007.12.12
SERIAL NUMBER : GKTR990031PUC TEMP./HUMI : 24deg.C./142%
FCCID : AJDKO017 TEST MODE : Transmitting
POWER : AC120V/60Hz ENGINEER : Tatsuya Arai
Count 4
5% > N Temres s [fil.@ s fiiZ liiﬁi?i o R
e ii Il
T RN T T ool L ol UL LM ol
Count 5
® Ref %VL Ma r ke i a LT?% 70: ?Bn‘ ;ZZ 1;2 z;: r(%‘-AI,L =Ne} <j1Es V
e [
,70MM .L_lu A /\_LMLNLLULL Ih W, L A LA J Lol _MN LM ML"M\M ‘ POLALEL]
Duty cycle(Hopping DH3
Tek L ® Stop M Pos: —2,000ms CURSOR
Y Type
Source
CH1

14 1.00ms
12-Dec—07 05:40

Average times of rising in 5 sec. of sweep=(11+13+12+10+13)/5=11.80

Average times of rising in 1 sec. =11.80 / 5s = 2.36

Average times of rising in 0.4x = 0.4 * 79ch * 2.36 = 74.58

Dwell time = 74.58 * 1.72 = 128.28 [ms]
Limit : Dwell Time < 0.4[s]

scx.

ESSER
1ran

scx.

ESSER
ER SN
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Dwell Time: FCC 15.247(a)(1)(iii)
UL Japan, Inc. Yamakita No.4 Shielded Room

COMPANY : PIONEER CORPORATION
EQUIPMENT : CD RDS Receiver
MODEL NUMBER: FH-P800BT

SERIAL NUMBER : GKTR990031PUC
FCCID : AJDKO17

POWER : AC120V/60Hz

Hopping (DHS):
Count 1

REPORT NO
REGULATION
DATE
TEMP./HUMI
TEST MODE
ENGINEER

: 28DE0085-YK-01-A

: Fee Part15SubpartC 247(a)(1)(iii)
:2007.12.12

: 24deg.C./42%

: Transmitting

: Tatsuya Arai

Marker 1 [T1] RBW 100 kH= RE Attt Z0 aBs
Re £ T.~~ 1 — 3 .26 AdABRm VEew =0 I Bl =
10 aBm 621 .z2zaz24a85 ms swT 5 = Unhit aBm
10
g LT11] —3 .26 as=s
e=21 . =24az24as85S M=
= T
v
—ac ey =
—2o0
aAnMansc
-3
—ac
oA A Ju A 1 L.. hlj]ﬂhm \mu.,L.\JAlNI. | HM.[ M.A.l.
N Ay o A o o A4 P
— 80
— 20
Centexr = 4 4 1 GG H = 500 ms=s /
Date : 1z . .DEC. 2007 oo:l16:5=2
Marker 1 [T1] RBW 100 kH= RE Attt =20 1B
Re £ T.~~ 1 — 3 . 092 adBm VEew =0 I Bl =
10 aBm 4 .899800 = swT 5 = Undit 1B
10
g LT11] —3 .02 a=s
a4.899800 =
= 1
h 4
—ac ey =
—2o0
aAnMansc
-3
—ac
—s50
| [T J]U\M J\ L), ..AM.JAJAJ,M\JL HJ.LJM. .MJ.“ LLUJAMLM AU
U s Whf T U o VI W o LU oY, e
— 80
— 20
Centexr = 4 4 1 GG H = 500 ms=s /
Date 1z . .DEC. 2007 Ooo:17:22
Marker 1 [T1] RBW 100 kH= RE Attt =20 1B
Re £ T.~~ 1 —= .83 adBm VEew =0 I Bl =
10 aBm 4. 799599 = swT 5 = Unhit 1B
10
g LT11] — 83 as
4. 799599 =
O
h 4
—ac ey =
—2o0
B S
-3
—ac
—so
. ﬂmﬁ I .IL.A.l . MULl . Wi ”.hl. JM u_n Al
L o ~* L
— 80
— 20
Centexr =2 . 4471 G H = 500 ms= /
Date : 1z . .DEC.Z2007 09 :20:0c¢

scx.

ESSE R
ER SN

scx.

ESSER
ER SN

scx.

ESSER
ER SN
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Dwell Time: FCC 15.247(a)(1)(iii)

UL Japan, Inc. Yamakita No.4 Shielded Room

COMPANY : PIONEER CORPORATION REPORT NO : 28DE0085-YK-01-A
EQUIPMENT : CD RDS Receiver REGULATION : Fee Part15SubpartC 247(a)(1)(iii)
MODEL NUMBER: FH-P800BT DATE :2007.12.12
SERIAL NUMBER : GKTR990031PUC TEMP./HUMI : 24deg.C./42%
FCCID : AJDKO017 TEST MODE : Transmitting
POWER : AC120V/60Hz ENGINEER : Tatsuya Arai
Count 4
1% > [ s Crw liﬁﬁ’:%ﬁi o oo
. I
. I
ol A JLLM ALY AL MJ_M,.. " L..lﬂulh Mool NAJANWLLWJ‘-L

Center 2 .441 GH= S00 ms=/
Date : 1z . D zZo007 oOo:18:4aa
Ma rlker 1 [T REBW 100 kH= RE Attt zZo as
Ref I.~1 —z=2 .85 4a=Bsm vBwW 20 kH=
10 4aBsm a.158317 = swT 5 s Uit aBsm
1
g LT11] —F .85 a=s
a.158317 =
[e ==
v
—1c = _ =
Arazx
—=
—ac
o JA_Am“. jt.nl.l'llﬂ“l_ l.A_M._ Ju ML"]‘ILI.I- Ml‘.l. L J‘UMJAJ\M lk..lm.‘l ll/lJ.L
—80
— 20
Center Z.441 GH= 500 ms=/
Date 12 .DEC.2007 oo :19:2=22

Duty cycle(Hopping DHS)

Tek L @ Stop

1 Posi -4.000ms CURSOR
-
Type

Source
CH1

14 1.00ms
12-Dec—07 05:44

Average times of rising in 5 sec. of sweep=(8+7+10+8+9)/5=84

Average times of rising in 1 sec. =8.4 /55 =1.68

Average times of rising in 0.4x = 0.4 * 79ch * 1.68 = 53.09

Dwell time =53.09 * 3.00 = 159.27 [ms]
Limit : Dwell Time < 0.4[s]

scx.

ESSER
1ran

scx.

ESSER
ER SN
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Dwell Time: FCC 15.247(a)(1)(iii)
UL Japan, Inc. Yamakita No.4 Shielded Room

COMPANY : PIONEER CORPORATION REPORT NO : 28DE0085-YK-01-A
EQUIPMENT : CD RDS Receiver REGULATION : Fee Part15SubpartC 247(a)(1)(iii)
MODEL NUMBER: FH-P800BT DATE :2007.12.12
SERIAL NUMBER : GKTR990031PUC TEMP./HUMI : 24deg.C./42%
FCCID : AJDKO017 TEST MODE : Transmitting
POWER : AC120V/60Hz ENGINEER : Tatsuya Arai
Inquiry:
Count 1

Ma rlker 1 [T REBW 100 kH= RE Attt zZo as
Ref I.~1 —=2 .79 4a=sm vBwW =20 kH=
10 4aBsm 401 .o83968 ms swT 500 ms Uit aBsm
10
g LT11] —F .72 a=s
ao1 .os83o68 ms
[e ——
R 4
—1c =
—=o0
apazrx<
—=
—ac
— 50
— }
_ Ia Al M
7()‘M‘1‘~ o
—80
— 20
Center 2Z.441 GH= 50 ms ./
Dat 12 .DEC.2007 o9 :=21:as

Count 2

Ma rlker 1 [T REBW 100 kH= RE Attt zZo as
Ref I.~1 —3 .07 4a=sm vBwW =20 kH=
10 aBm 500 .000000 ms swT 500 ms Uit aBsm
10
g LT11] —3 .07 as=s
500 .000000 ms
[e
<
—1c — _
—=o0
A ra>
—=
—ac
— 50
b TITNARYRRR AR AR
—80
— 20
Center 2Z.441 GH= 50 ms=/
Date : 1z .DEC . 2007 0Oo:23:05
Marker 1 [T1] REBW 100 kH= RE Attt zZo as
Ref I.~~1 —3 .02 aB=Bsm vBwW 30 kH=
10 4aBsm ac=2 . 985972 ms swT 500 ms Uit aBm
10
g 11 —3 . 0= 4aBr
ac=2_9o85972 ms
R4
—1c =)
— =0
apani>
—=30
—ao
_so0
_so y s N 1 Y
_ ILA JI il MAJL{L l:lk 1 y\l " lﬁl I II LMj(
—8
— 20
Center =2 .441 GH= S50 ms=/
Date 12 .DEC. 2007 o9 :24a:10

scx.

ESSE R
ER SN

scx.

ESSER
ER SN

scx.

ESSEN
ER SN
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Dwell Time: FCC 15.247(a)(1)(iii)
UL Japan, Inc. Yamakita No.4 Shielded Room

COMPANY : PIONEER CORPORATION REPORT NO : 28DE0085-YK-01-A

EQUIPMENT : CD RDS Receiver REGULATION : Fee Part15SubpartC 247(a)(1)(iii)

MODEL NUMBER: FH-P800BT DATE :2007.12.12

SERIAL NUMBER : GKTR990031PUC TEMP./HUMI : 24deg.C./42%

FCCID : AJDKO017 TEST MODE : Transmitting

POWER : AC120V/60Hz ENGINEER : Tatsuya Arai

Count 4

1% > TemEer l L s s Cewo 5o i?i o oo
b

—20

Center = . 4a4a1 S = 5 0 ms= /
Date : 12 . pDEc. 2007 co:=25:17
Count 5
Ma ¥ ke T LT3 ] REBW 100 < FH = RE AT =20 <A
Re £ T.~r 1 —_—= .92 ABrm EBw =0 J= Bl =
R e) AaABPRm 405 991l 9834 Imss sSw 500 mo=s U i ABPRm
10
gl [T11] —H - 22 a=
aos_ooi1osa ms
c w
1ot =
.
ER SN
—=
—ac
L eo
—s " \ ) \
,70JDLLJ””AIJL |ll e LH | J( JKLJC di .II
LN NI A DU
— 80
—so
Cente =2 . 44471 S HFL = 50 ms= /
Date = 1= .DEc . 2007 O92::26: 1 4
Duty cycle(Inquiry)
Tek Jl. ® Stop 1 Posi 18608 CURSOR
+
Type
Source
CH1

1 50.0,us
12-Dec—07 05:51

Average times of rising in 0.5 sec. of sweep = ( 50+ 50 + 50 + 50 + 50) / 5 =50.00
Average times of rising in 1 sec. =50.00 / 0.5s = 100.00

Average times of rising in 0.4x = 0.4 * 32ch * 100.00 = 1280.00

Dwell time = 1280.00 * 0.19 = 243.20 [ms]

Limit : Dwell Time < 0.4[s]

scx.

ESSER
1ran

scx.

ESSER
ER SN
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Maximum Peak Conducted Output Power

COMPANY
EQUIPMENT  :CD RDS Receiver
MODEL NUMBLE : FH-PSOOBT
SERIAL NUMBE : GKTR990031PUC

: PIONEER CORPORATION

UL Japan, Inc.
YAMAKITA No.2 Shielded Room

REPORT NO :28DE0085-YK-01-A
REGULATION : Fcc Part15SubpartC 247(b)(1)
DATE :2007.12.12

TEMP./JHUMI : 24deg.C/41%

FCCID : AJDKO17
POWER : DC14.4V
TEST MODE : Transmitting ENGINEER : Tatsuya Arai
DHS5
CH FREQ PM Cable Loss Results Limit MARGIN
Reading (125mW)
[GHZz] [dBm] [dB] [dBm] [dBm] [dB]
Low 2402.00 -1.41 1.39 -0.02 20.96 20.98
Mid 2441.00 -1.24 1.41 0.17 20.96 20.79
High 2480.00 -1.66 1.45 -0.21 20.96 21.17
Inquiry - -1.21 1.41 0.20 20.96 20.76

Limit: 125mW=20.96dBm
P/M: Power Meter

CABLE LOSS:The Cable Prepared by The Client + KCC-D16

26
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)
UL Japan, Inc. Yamakita No.2 Shielded Room

COMPANY : PIONEER CORPORATION REPORT NO : 28DE0085-YK-01-A
EQUIPMENT : CD RDS Receiver REGULATION : Fee Part15SubpartC 247(d)
MODEL NUMBER: FH-P800BT DATE :2007.12.12
SERIAL NUMBER : GKTR990031PUC TEMP./HUMI : 24deg.C./41%
FCCID : AJDKO017 TEST MODE : Transmitting
POWER : DC14.4V ENGINEER : Tatsuya Arai

[Transmitting DHS]
Ch:2402MHz
1.

Marker 1 [T1] REBW 100 kHz RF Att 20 dB
@Ref vl 103.87 dBYV VBW 300 kHz
110 dBNYV 2.40187976 GHz SWT 10 ms Unit dBNV
11
Yil(T1y 103,87 dBNY| gy

2.40187976 GHz

f
09 / 21713 20/11 dByy

2.39000000 GHz
V3T 47.26 dBNV

2.40000000 GHz|
D1 83.]87 dBWV

Vg TII 5803 dBYY

8 239991383 Grz| ™
1view IS

79

6 4

20|
1
Center 2.402 GHz 4 MHZ/ Span 40 MHz
Date: 12.DEC.2007 12:07:17
2.
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 39.85 dBVV VBW 300 kHz
110 dBYV 982.50501002 MHz SWT 245 ms Unit dBYV

11

Yilrr 39.85 dBW =
982.50501002 MHz|

1

|-D1 83.87 dBy

N1
1VIEW 1Ma

10l

Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2007 12:08:06
3.
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 103.91 dBNV VBW 300 kHz
110 dBNV 2.40280561 GHz SWT 500 ms Unit dBNV
110
ViirT1] 103,91 dmx,“
2.40280561 GHz
10
90|
D1 83.87 dBNY
0] IN1
1VIEW iMA
4 N MLt g
A AT AN TN SN e YL ST ULV P
30)
1ol
Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 12.DEC.2007 12:09:21
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)
UL Japan, Inc. Yamakita No.2 Shielded Room

COMPANY : PIONEER CORPORATION REPORT NO : 28DE0085-YK-01-A
EQUIPMENT : CD RDS Receiver REGULATION : Fee Part15SubpartC 247(d)
MODEL NUMBER: FH-P800BT DATE :2007.12.12
SERIAL NUMBER : GKTR990031PUC TEMP./HUMI : 24deg.C./41%
FCCID : AJDKO017 TEST MODE : Transmitting
POWER : DC14.4V ENGINEER : Tatsuya Arai

[Transmitting DHS]
Ch:2402MHz
4.

Marker 1 [T1] RBW 100 kHz RE Att 20 dB
Ref Lvl 46.19 dBNV VBW 300 kHz
110 dBYV 4.79559118 GHz SWT  1.75 s Unit dBYV
11
Vilrr1) 4619 dmu“
4.79559118 GHz|
o 27710 7508 aByY]
4.87979952 GHz|
D1 83.[87 dBNV|
IN1
1VIEW 1Ma
70)
32
.|H sperdwir A LAk el
g iy
o)
Start 3 GHz 700 MHz/ Stop 10 GHz
Date: 12.DEC.2007 12:10:20
5.
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 42.95 dBYV VBW 300 kHz
110 dBYV 13.73547094 GHz SWT 2s Unit aBYV
11
Yilrr 4295 dBY =
13.73547094 GHz|
1
90|
|-p1 83.)87 aBy
™1
1VIEW 1MA
70
60|
1
LWWMMWMWWWWMW
10
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 12.DEC.2007 12:11:11
6.
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 44.05 dBYV VBW 300 kHz
110 dBYV 21.92785571 GHz SWT 2s Unit aBYV
11
Yilrr 44,05 dBY =
21.92785571 GHz|
1
90|
|-p1 83.)87 aBy
™1
1VIEW 1MA

‘EUWJJHW SR

start 18 GHz 800 MHz/ Stop 26 GHz

Date: 12.DEC.2007 12:11:59


40782
28


COMPANY
EQUIPMENT

FCCID
POWER

[Transmitting DHS]

Ch:2441MHz
1.

Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)

: PIONEER CORPORATION
: CD RDS Receiver

MODEL NUMBER: FH-PS800BT
SERIAL NUMBER : GKTR990031PUC

: AJDKO017
: DC144V

UL Japan, Inc. Yamakita No.2 Shielded Room
REPORT NO : 28DE0085-YK-01-A
REGULATION : Fee Part15SubpartC 247(d)
DATE :2007.12.12
TEMP./HUMI : 24deg.C./41%

TEST MODE : Transmitting
ENGINEER : Tatsuya Arai

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
@Ref vl 104.23 dBYV VBW 300 kHz
110 aByvV 2.44120040 GHz SWT 10 ms Unit aByv
11
Yil(T1y

104,23 dBNY| gy
2.44120040 GHz

D1 84.23 dBy

— 1 |

1VIEW

|

20|

1

Date

®

11

1

Center 2.441 GHz 4 MHz/ Span 40 MHz
: 12.DEC.2007 12:14:59
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 40.05 dByYV VBW 300 kHz
110 dBYV 935.85170341 MHz SWT 245 ms Unit aBYV
Yilrr 40,05 dB =

935.85170341 MHz|

90|

D1 84.23 dBWV

1VIEW

N1
1Ma

Start 30 MHz 97 MHz/ Stop 1 GHz
12.DEC.2007 12:15:50
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 104.23 dBNV VBW 300 kHz
110 dBNV 2.44288577 GHz SWT 500 ms Unit dBNV
Vil 104 .23 dmx,“
2.44288577 GHz

D1 84.23 dBYV,

™1
1vIEW 1A
40 s dorant L gy
s - e AR AT ey
30)
1ol
art 1 GH 200 MHz/ Stop 3 GHz
pate 12.DEC.2007 12:16:41
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)
UL Japan, Inc. Yamakita No.2 Shielded Room

COMPANY : PIONEER CORPORATION REPORT NO : 28DE0085-YK-01-A
EQUIPMENT : CD RDS Receiver REGULATION : Fee Part15SubpartC 247(d)
MODEL NUMBER: FH-P800BT DATE :2007.12.12
SERIAL NUMBER : GKTR990031PUC TEMP./HUMI : 24deg.C./41%
FCCID : AJDKO017 TEST MODE : Transmitting
POWER : DC14.4V ENGINEER : Tatsuya Arai

[Transmitting DHS]
Ch:2441MHz
4.

Marker 1 [T1] REBW 100 kHz RF Att 20 dB
Ref Lvl 48.29 dBYV VBW 300 kHz
110 dBNYV 4.80961924 GHz SWT 1.75 s Unit dBNV
11
Yil(T1y 48,29 dev| gy
4.80961924 GHz|
0 21713 45,15 dByy
4.87975952 GHz
V3T 46,39 dBNV
6.98396794 GHz
—-D1 84.23 dBY
™1
1VIEW 1ma
70
5 1
)(\MA/MM‘MEM 3
10 th
20|
1
Start 3 GHz 700 MHz/ Stop 10 GHz
Date: 12.DEC.2007 12:18:40
5.
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 42.86 dBYV VBW 300 kHz
110 dBYV 13.78356713 GHz SWT 2s Unit aBYV
11
Yilrr 42,86 dBW =
13.78356713 GHz|
1
90|
D1 84.23 dBYV
™1
1VIEW 1MA
70
60|
1
q “WWW%MMWMAJAN
10
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 12.DEC.2007 12:19:25
6.
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 45.29 dBYV VBW 300 kHz
110 dBYV 21.89579158 GHz SWT 2s Unit dBYV
11
Yi|rr1) 45[29 dBY =
21.89579158 GHz|
100|
90)
D1 84.[23 dBY
IN1
1VIEW 1A

start 18 GHz 800 MHz/ Stop 26 GHz

pate: 12.DEC.2007 12:20:09
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)
UL Japan, Inc. Yamakita No.2 Shielded Room

COMPANY : PIONEER CORPORATION REPORT NO : 28DE0085-YK-01-A
EQUIPMENT : CD RDS Receiver REGULATION : Fee Part15SubpartC 247(d)
MODEL NUMBER: FH-P800BT DATE :2007.12.12
SERIAL NUMBER : GKTR990031PUC TEMP./HUMI : 24deg.C./41%
FCCID : AJDKO017 TEST MODE : Transmitting
POWER : DC14.4V ENGINEER : Tatsuya Arai

[Transmitting DHS]
Ch:2480MHz
1.

Marker 1 [T1] REBW 100 kHz RF Att 20 dB
@Ref vl 103.92 dBYV VBW 300 kHz
110 dBNYV 2.47995992 GHz SWT 10 ms Unit dBNV
11
Yil(T1y 103,92 dBNY| gy
r 2.47995992 Gz
09 f 21713 738 dBYYv

2.48350000 GHz|

D1 83.[92 dBWV \

8 IN1
wizw \ nan
79
50
2
F TR NTVASTW VRV PVIN T

20|
1
Center 2.48 GHz 4 MHz/ Span 40 MHz
Date: 12.DEC.2007 12:25:07
2.
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 39.54 dBYV VBW 300 kHz
110 dBYV 928.07615230 MHz SWT 245 ms Unit aBYV
11
Yilrr 39,54 dBW =
928.07615230 MHz|
1
90|
D1 83.92 dBYV|
™1
1VIEW 1MA
70
60|
1
’ WWWW
10
Start 30 MHz 97 MHz/ Stop 1 GHz
Dat 12.DEC.200 2 05
3.
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 103.82 dBNV VBW 300 kHz
110 dBNV 2.48296593 GHz SWT 500 ms Unit dBNV
110
Vi1l 103.82 dmx,“
2.48296593 GHz
10
90
D1 83.92 dBY
IN1
1VIEW iMA

Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 12.DEC.2007 12:26:54
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)
UL Japan, Inc. Yamakita No.2 Shielded Room

COMPANY : PIONEER CORPORATION REPORT NO : 28DE0085-YK-01-A
EQUIPMENT : CD RDS Receiver REGULATION : Fee Part15SubpartC 247(d)
MODEL NUMBER: FH-P800BT DATE :2007.12.12
SERIAL NUMBER : GKTR990031PUC TEMP./HUMI : 24deg.C./41%
FCCID : AJDKO017 TEST MODE : Transmitting
POWER : DC14.4V ENGINEER : Tatsuya Arai

[Transmitting DHS]
Ch:2480MHz
4.

Marker 1 [T1] REBW 100 kHz RF Att 20 dB
@Ref vl 46.31 dBNV VBW 300 kHz
110 dBNYV 4.87975952 GHz SWT 1.75 s Unit dBNV
11
Yil(T1y 4631 dev| gy

4.87975952 GHz

2] 1T1] 24,09 dByv
4.94989980 GHz|

D1 83.[92 dBWV

N1
1VIEW 1Ma

P R T m,.,.h,.:z S S MMMWM

Start 3 GHz 700 MHz/ Stop 10 GHz
Date: 12.DEC.2007 12:28:24
5.
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 42.87 dBYV VBW 300 kHz
110 dBYV 13.54308617 GHz SWT 2s Unit aBYV
11
Yilrr 4287 dBWL =
13.54308617 GHz|
1
90|
D1 83.92 dBYV|
™1
1VIEW 1MA
70
60|
1
LWMWMWMWW
10
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 12.DEC.2007 12:29:19
6.
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 44.20 dBYV VBW 300 kHz
110 dBYV 22.66533066 GHz SWT 2 s Unit dBNV
11
Vilrr1) 44.20 dpyV g
22.66533066 GHz|
100
D1 83.92 dBNY
20| IN1
1vIEW 1ma

1

Y ,MWM..JW.. M)

10

Start 18 GHz 800 MHz/ Stop 26 GHz

Date: 12.DEC.2007 12:30:02
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)
UL Japan, Inc. Yamakita No.2 Shielded Room

COMPANY : PIONEER CORPORATION REPORT NO : 28DE0085-YK-01-A
EQUIPMENT : CD RDS Receiver REGULATION : Fee Part15SubpartC 247(d)
MODEL NUMBER: FH-P800BT DATE :2007.12.12
SERIAL NUMBER : GKTR990031PUC TEMP./HUMI : 24deg.C./41%
FCCID : AJDKO017 TEST MODE : Transmitting
POWER : DC14.4V ENGINEER : Tatsuya Arai

[Transmitting DHS]

Hopping
1.

Marker 1 [T1] REBW 100 kHz RF Att 20 dB
@Ref vl 40.67 dBNV VBW 300 kHz
110 dBNYV 2.39000000 GHz SWT 30 ms Unit dBNV
11
4 VYil[r1) 40.67 dBY =
39000000 GHz|
109 4554 dBYv
40000000 GHz
£ 11 42 .34 dBNV
248350000 GHz
Dl 8442 Ry Valri) 10442 dBNV
Z[45506814 Ghz| Nt
1VIEW 1ma
70
50
1
20|
1
Center 2.441 GHz 12 MHz/ Span 120 MHz
Date: 12.DEC.2007 12:38:47
2.
Marker 1 [T1] REBW 100 kHz RF Att 20 dB
@Ref vl 39.36 dBNV VBW 300 kHz
110 dBNYV 856.15230461 MHz SWT 245 ms Unit dBNV
11
Yil(T1y 39,36 devY| gy
856.15230461 MHz|
100

D1 84.[42 dBWV

N1
1VIEW 1Ma

20|
1
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2007 12:39:44
3.
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 103.91 dBYV VBW 300 kHz
110 BNV 2.43486974 GHz SWT 500 ms Unit apyv
110
Vi|pr1) 10391 dEv| g
2.43486974 GHz
100
D1 84.42 dBYV
20| IN1
1vIEW 1A
50
oot i L
PPy Vv A
1ol
Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 12.DEC.2007 12:41:08
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)
UL Japan, Inc. Yamakita No.2 Shielded Room
: 28DE0085-YK-01-A
: Fee Part15SubpartC 247(d)

COMPANY : PIONEER CORPORATION
EQUIPMENT : CD RDS Receiver
MODEL NUMBER: FH-P800BT

SERIAL NUMBER : GKTR990031PUC
FCCID : AJDKO017

POWER : DC14.4V

[Transmitting DHS]

Hopping
4.

REPORT NO
REGULATION

DATE

TEMP./HUMI
TEST MODE

ENGINEER

:2007.12.12

: 24deg.C./41%
: Transmitting

: Tatsuya Arai

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
@Ref vl 45.96 dABNV VBW 300 kHz
110 aByvV 4.86573146 GHz SWT  1.75 s Unit aByv
11

Yil(T1y 45,96 dev| gy

4.86573146 GHz

09 21713 75/06 dBYY

4.83767535 GHz

V3T 44 /30 dBNV

D1 84.[42 dBWV

4.90781563 GHz|

1VIEW

N1
1Ma

MMM

20|

1

Start 3 GHz 700 MHz/ Stop 10 GHz
Date: 12.DEC.2007 12:42:48
5.
Marker 1 [T1) REBW 100 kHz RF Att 20 dB
Ref Lvl 43.12 dByYV VBW 300 kHz

110 BNV 14.16833667 GHz SWT 2s Unit aByv

11

Yil(T1y 43,12 dev| gy

14.16833667 GHz|

100

D1 84.[42 dBWV

1VIEW

N1
1Ma

20|

1

Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 12.DEC.2007 12:43:38
6.
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 44.27 dBYV VBW 300 kHz

110 BNV 22.69739479 GHz sWT 2s Unit apyv

110

Vilrr1) 44.27 dpyV g

22.69739479 GHz|

100

D1 84.[42 dBWV

1VIEW

N1
1Ma

P A o

1

,uﬂknuJ“J“wﬂx.lkahuyiﬂkﬂyqn;AKL‘LLHﬁJ\MAk,h,;N

AT o W e

10

Start 18 GHz

Date: 12.DEC.2007

800 MHz/

12:44:20

Stop 26 GHz
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)

COMPANY : PIONEER CORPORATION
EQUIPMENT : CD RDS Receiver
MODEL NUMBER: FH-P800BT

SERIAL NUMBER : GKTR990031PUC
FCCID : AJDKO017

UL Japan, Inc. Yamakita No.2 Shielded Room
REPORT NO : 28DE0085-YK-01-A
REGULATION
DATE
TEMP./HUMI
TEST MODE

:2007.12.12
: 24deg.C./41%
: Transmitting

: Fee Part15SubpartC 247(d)

POWER

[Transmitting]

Inquiry
1.

: DC144V

ENGINEER

: Tatsuya Arai

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 104.25 dBYV VBW 300 kHz
110 dBYV 2.45506814 GHz SWT 30 ms Unit daBYV

11

1 VYil(r1

104,25 dBNY| gy
.45506814 GHz

100|

i

aT]77 dByv
. 39000000 GHz|
48.)78 dBNV

| D1 84.25 af

40000000 GHz|

5013 dByV

1VIEW

78350000 GHz| Nt
1ma

50

20|

1

Center 2.441 GHz 12 MHz/ Span 120 MHz
Date: 12.DEC.2007 12:49:06
Marker 1 [T1] REBW 100 kHz RF Att 20 dB
Ref Lvl 39.73 dBYV VBW 300 kHz
110 dBNYV 912.52505010 MHz SWT 245 ms Unit dBNV
11
Yil(T1y 39,73 dev| gy
912.52505010 MHz|
100

D1 84.25 dBy

1VIEW

N1
1Ma

20|

1

Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2007 12:51:37
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 104.31 dBYV VBW 300 kHz
110 dBYV 2.45490982 GHz SWT 500 ms Unit dBNV
110
AEENESE| 10431 dBNY
X =
2.45490982 GHz
100
D1 84.25 dBY
20| IN1
1vIEW 1Ma
50
o AP A, M_M o,
e ok ot o
10
start 1 GHz 200 MHzZ/ Stop 3 GHz
Date: 12.DEC.2007 12:54:17

35
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)
UL Japan, Inc. Yamakita No.2 Shielded Room
REPORT NO : 28DE0085-YK-01-A
REGULATION : Fee Part15SubpartC 247(d)

COMPANY : PIONEER CORPORATION
EQUIPMENT : CD RDS Receiver

MODEL NUMBER: FH-P800BT
SERIAL NUMBER : GKTR990031PUC
FCCID : AJDKO017
POWER : DC144V

[Transmitting]

Inquiry
4.

DATE
TEMP./HUMI
TEST MODE
ENGINEER

:2007.12.12

: 24deg.C./41%
: Transmitting

: Tatsuya Arai

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
@Ref vl 48.02 dBWV VBW 300 kHz
110 aByvV 4.92184369 GHz SWT  1.75 s Unit dBNV
11
Yil(T1y

100|

4.92184369 GHz

48.02 dBY
=

D1 84.25 dBy

1VIEW

N1
1Ma

e mtee et

start 3 GHz 700 MHz/ Stop 10 GHz
Date: 12.DEC.2007 12:56:52
5.
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 43.86 dBNV VBW 300 kHz
110 dBYV 13.51102204 GHz SWT 2 s Unit daBYV

11

100|

Yil(T1y

13

43,86 dev| gy
.51102204 GHz

D1 84.25 dBy

1VIEW

N1
1Ma

Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 12.DEC.2007 12:57:51
6.
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 44.57 dBYV VBW 300 kHz

110 BNV 21.92785571 GHz sWT 2s Unit apyv

11

Vilrr1) 44.57 dByV g

21.92785571 GHz|

100

-D1 84.25 dBY

1VIEW

N1
1Ma

MW‘MMA il

A by M A M

1 M
W Y T

Ay
Ak Ao

10

Start 18 GHz

Date: 12.DEC.2007 12:58:34

800 MHz/

Stop 26 GHz

36
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Applicant
Kind of Equipment

DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28DE0085-YK-01-A

. PIONEER CORPORATION
. GD RDS Receiver

Model No. : FH-P800BT

Serial No. : GKTR990034PUC

Power - DC14. 4V

Mode : Transmitting 2402MHz

Remarks :

Date : 12/18/2007

Test Distance 3m

Temperature : 23 °C Engineer : Tatsuya Arai

Humidity D41 %

Regulation : FGC Part15C §15.209

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dB & V/m] [dBpu V/m] [dB]

1. 192.03 BB 27.9 27.8 16.7 28.0 2.9 5.8 25.3 25.2 43.5 18.2 18.3
2. 240.02 BB 29.7 27.0 17.5 27.7 3.3 5.8 28.6 25.9 46.0 17.4 20.1
3. 384.02 BB 30.9 31.9 16.6 28.2 5.0 5.9 30.2 31.2 46.0 15.8 14.8
4. 475.62 BB 26.8 27.1 17.8 28.9 5.5 5.9 27.1 27.4 46.0 18.9 18.6

CALCULATION: READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.

B ANTENNA : KBA-03 (BBA9106) 30—-299. 99MHz /KLA-03 (USLP9143) 300-1000MHz

B CABLE:KCC-30/31/32/34 MPREAMP : KAF—05 (8447D) MEM| RECEIVER:KTR-04 (ESVS10)

Page:
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DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28DE0085-YK-01-A

Applicant : PIONEER GORPORATION

Kind of Equipment . GD RDS Receiver

Model No. : FH-P800BT

Serial No. : GKTR990034PUC

Power - DC14. 4V

Mode : Transmitting 2402MHz

Remarks . RBW: 1MHz/VBW: 1MHz

Date : 12/18/2007

Test Distance 3m

Temperature : 23 °C Engineer : Tatsuya Arai

Humidity D41 %

Regulation : FCC Part15C §15.209 (a) (PK) 1-18GHz:3m/18-40GHz: 1m

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dB & V/m] [dBpu V/m] [dB]

1. 2390.00 BB 46.6 46.8 28.5 35.4 5.0 0.0 44.7 44.9 74.0 29.3 29.1
2. 2443.04 BB 48.5 47.8 28.4 35.3 5.1 0.0 46.7 46.0 74.0 27.3 28.0
3. 4804.00 BB 46.5 46.7 32.9 34.1 5.7 0.0 51.0 51.2 74.0 23.0 22.8
4. 7206.00 BB 45.5 45.7 36.5 34.7 7.6 0.0 54.9 55.1 74.0 19.1 18.9
5. 9608.00 BB 47.2 47.1 37.7 35.3 7.7 0.0 57.3 57.2 74.0 16.7 16.8

CALCULATION: READING + ANT.FACTOR + CABLE LOSS — AMP.GAIN + ATTEN.

BANTENNA:KHA-01 (SAS-200 571) 1-18GHz/KHA-03 (3160-09) 18-26GHz
M CABLE :KCC-D3/D7 WPREAMP : KAF-07 (84498) mEM| RECEIVER:KTR-01 (ES140)

Page:
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DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28DE0085-YK-01-A

Applicant : PIONEER GORPORATION

Kind of Equipment . GD RDS Receiver

Model No. : FH-P800BT

Serial No. : GKTR990034PUC

Power - DC14. 4V

Mode : Transmitting 2402MHz

Remarks . RBW:1MHz/VBW:200Hz, DATA No.2:RBW:1MHz/VBW: 1kHz

Date : 12/18/2007

Test Distance 3m

Temperature : 23 °C Engineer : Tatsuya Arai

Humidity D41 %

Regulation © FCC Part15C §15.209(a) 1-18GHz:3m/18-40GHz: 1m

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dB & V/m] [dBpu V/m] [dB]

1. 2390.00 BB 33.5 34.0 28.5 35.4 5.0 0.0 31.6 32.1 54.0 22.4 21.9
2. 2443.04 BB 37.8 39.5 28.4 35.3 5.1 0.0 36.0 37.7 54.0 18.0 16.3
3. 4804.00 BB 35.8 35.4 32.9 34.1 5.7 0.0 40.3 39.9 54.0 13.7 14.1
4. 7206.00 BB 33.3 33.0 36.5 34.7 7.6 0.0 42.7 42.4 54.0 11.3 11.6
5. 9608.00 BB 34.2 34.1 37.7 35.3 7.7 0.0 44.3 44.2 54.0 9.7 9.8

CALCULATION: READING + ANT.FACTOR + CABLE LOSS — AMP.GAIN + ATTEN.

BANTENNA:KHA-01 (SAS-200 571) 1-18GHz/KHA-03 (3160-09) 18-26GHz
M CABLE :KCC-D3/D7 WPREAMP : KAF-07 (84498) mEM| RECEIVER:KTR-01 (ES140)

Page:
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Applicant
Kind of Equipment

DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28DE0085-YK-01-A

. PIONEER CORPORATION
. GD RDS Receiver

Model No. : FH-P800BT

Serial No. : GKTR990034PUC

Power - DC14. 4V

Mode : Transmitting 2441MHz

Remarks :

Date : 12/18/2007

Test Distance 3m

Temperature : 23 °C Engineer : Tatsuya Arai

Humidity D41 %

Regulation : FGC Part15C §15.209

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dB & V/m] [dBpu V/m] [dB]

1. 192.03 BB 28.3 28.0 16.7 28.0 2.9 5.8 25.7 25.4 43.5 17.8 18.1
2. 240.02 BB 29.1 26.6 17.5 27.7 3.3 5.8 28.0 25.5 46.0 18.0 20.5
3. 384.02 BB 30.4 31.6 16.6 28.2 5.0 5.9 29.7 30.9 46.0 16.3 15.1
4. 475.62 BB 26.5 26.7 17.8 28.9 5.5 5.9 26.8 27.0 46.0 19.2 19.0

CALCULATION: READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.

B ANTENNA : KBA-03 (BBA9106) 30—-299. 99MHz /KLA-03 (USLP9143) 300-1000MHz

B CABLE:KCC-30/31/32/34 MPREAMP : KAF—05 (8447D) MEM| RECEIVER:KTR-04 (ESVS10)

Page:
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DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28DE0085-YK-01-A

Applicant : PIONEER GORPORATION

Kind of Equipment . GD RDS Receiver

Model No. : FH-P800BT

Serial No. : GKTR990034PUC

Power - DC14. 4V

Mode © Transmitting 2441MHz

Remarks . RBW: 1MHz/VBW: 1MHz

Date : 12/18/2007

Test Distance 3m

Temperature : 23 °C Engineer : Tatsuya Arai

Humidity D41 %

Regulation : FCC Part15C §15.209 (a) (PK) 1-18GHz:3m/18-40GHz: 1m

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dB & V/m] [dBpu V/m] [dB]

1. 2482.12 BB 49.0 48.2 28.3 35.3 5.1 0.0 47.1 46.3 74.0 26.9 27.7
2. 4882.00 BB 47.1 45.7 33.1 34.1 5.8 0.0 51.9 50.5 74.0 22.1 23.5
3. 7323.00 BB 45.6 45.6 36.7 34.8 7.7 0.0 55.2 55.2 74.0 18.8 18.8
4. 9764.00 BB 46.9 47.2 37.7 35.4 7.7 0.0 56.9 57.2 74.0 17.1 16.8

CALCULATION: READING + ANT.FACTOR + CABLE LOSS - AMP.GAIN + ATTEN.

BANTENNA:KHA-01 (SAS-200 571) 1-18GHz/KHA-03 (3160-09) 18-26GHz
M CABLE :KCC-D3/D7 MPREAMP : KAF-07 (84498) BEM| RECEIVER:KTR-01 (ES140)

Page:
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DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28DE0085-YK-01-A

Applicant : PIONEER GORPORATION

Kind of Equipment . GD RDS Receiver

Model No. : FH-P800BT

Serial No. : GKTR990034PUC

Power - DC14. 4V

Mode © Transmitting 2441MHz

Remarks . RBW:1MHz/VBW:200Hz, DATA No. 1:RBW:1MHz/VBW: 1kHz

Date : 12/18/2007

Test Distance 3m

Temperature : 23 °C Engineer : Tatsuya Arai

Humidity D41 %

Regulation © FCC Part15C §15.209(a) 1-18GHz:3m/18-40GHz: 1m

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dB & V/m] [dBpu V/m] [dB]

1. 2482.12 BB 39.3 38.4 28.3 35.3 5.1 0.0 37.4 36.5 54.0 16.6 17.5
2. 4882.00 BB 35.3 33.6 33.1 34.1 5.8 0.0 40.1 38.4 54.0 13.9 15.6
3. 7323.00 BB 32.9 32.9 36.7 34.8 7.7 0.0 42.5 42.5 54.0 11.5 11.5
4. 9764.00 BB 34.0 33.9 37.7 35.4 7.7 0.0 44.0 43.9 54.0 10.0 10.1

CALCULATION: READING + ANT.FACTOR + CABLE LOSS - AMP.GAIN + ATTEN.

BANTENNA:KHA-01 (SAS-200 571) 1-18GHz/KHA-03 (3160-09) 18-26GHz
M CABLE :KCC-D3/D7 MPREAMP : KAF-07 (84498) BEM| RECEIVER:KTR-01 (ES140)

Page:
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Applicant
Kind of Equipment

DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28DE0085-YK-01-A

. PIONEER CORPORATION
. GD RDS Receiver

Model No. : FH-P800BT

Serial No. : GKTR990034PUC

Power - DC14. 4V

Mode : Transmitting 2480MHz

Remarks :

Date : 12/18/2007

Test Distance 3m

Temperature : 23 °C Engineer : Tatsuya Arai

Humidity D41 %

Regulation : FGC Part15C §15.209

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dB & V/m] [dBpu V/m] [dB]

1. 192.03 BB 27.6 28.0 16.7 28.0 2.9 5.8 25.0 25.4 43.5 18.5 18.1
2. 240.02 BB 29.0 26.4 17.5 27.7 3.3 5.8 27.9 25.3 46.0 18.1 20.7
3. 384.02 BB 30.5 31.7 16.6 28.2 5.0 5.9 29.8 31.0 46.0 16.2 15.0
4. 475.62 BB 26.7 26.7 17.8 28.9 5.5 5.9 27.0 27.0 46.0 19.0 19.0

CALCULATION: READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.

B ANTENNA : KBA-03 (BBA9106) 30—-299. 99MHz /KLA-03 (USLP9143) 300-1000MHz

B CABLE:KCC-30/31/32/34 MPREAMP : KAF—05 (8447D) MEM| RECEIVER:KTR-04 (ESVS10)
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DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28DE0085-YK-01-A

Applicant : PIONEER GORPORATION

Kind of Equipment . GD RDS Receiver

Model No. : FH-P800BT

Serial No. : GKTR990034PUC

Power - DC14. 4V

Mode : Transmitting 2480MHz

Remarks . RBW: 1MHz/VBW: 1MHz

Date : 12/18/2007

Test Distance 3m

Temperature : 23 °C Engineer : Tatsuya Arai

Humidity D41 %

Regulation : FCC Part15C §15.209 (a) (PK) 1-18GHz:3m/18-40GHz: 1m

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dB & V/m] [dBpu V/m] [dB]

1. 2404.08 BB 46.7 49.1 28.5 35.3 5.0 0.0 44.9 47.3 74.0 29.1 26.7
2. 2483.50 BB 55.0 50.9 28.3 35.3 5.1 0.0 53.1 49.0 74.0 20.9 25.0
3. 4960.00 BB 46.2 46.4 33.4 34.1 5.8 0.0 51.3 b51.5 74.0 22.7 22.5
4. 7440.00 BB 45.4 45.5 36.8 34.8 7.9 0.0 55.3 55.4 74.0 18.7 18.6
5. 9920.00 BB 46.4 47.6 37.7 35.4 7.7 0.0 56.4 57.6 T74.0 17.6 16.4

CALCULATION: READING + ANT.FACTOR + CABLE LOSS — AMP.GAIN + ATTEN.

BANTENNA:KHA-01 (SAS-200 571) 1-18GHz/KHA-03 (3160-09) 18-26GHz
M CABLE :KCC-D3/D7 WPREAMP : KAF-07 (84498) mEM| RECEIVER:KTR-01 (ES140)
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DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28DE0085-YK-01-A

Applicant : PIONEER GORPORATION

Kind of Equipment . GD RDS Receiver

Model No. : FH-P800BT

Serial No. : GKTR990034PUC

Power - DC14. 4V

Mode : Transmitting 2480MHz

Remarks . RBW:1MHz/VBW:200Hz, DATA No. 1:RBW:1MHz/VBW: 1kHz

Date : 12/18/2007

Test Distance 3m

Temperature : 23 °C Engineer : Tatsuya Arai

Humidity D41 %

Regulation © FCC Part15C §15.209(a) 1-18GHz:3m/18-40GHz: 1m

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dB & V/m] [dBpu V/m] [dB]

1. 2404.08 BB 35.2 41.2 28.5 35.3 5.0 0.0 33.4 39.4 54.0 20.6 14.6
2. 2483.50 BB 45.6 39.7 28.3 35.3 5.1 0.0 43.7 37.8 54.0 10.3 16.2
3. 4960.00 BB 35.9 35.0 33.4 34.1 5.8 0.0 41.0 40.1 54.0 13.0 13.9
4. 7440.00 BB 32.7 32.8 36.8 34.8 7.9 0.0 42.6 42.7 54.0 11.4 11.3
5. 9920.00 BB 33.8 33.8 37.7 35.4 7.7 0.0 43.8 43.8 54.0 10.2 10.2

CALCULATION: READING + ANT.FACTOR + CABLE LOSS — AMP.GAIN + ATTEN.

BANTENNA:KHA-01 (SAS-200 571) 1-18GHz/KHA-03 (3160-09) 18-26GHz
M CABLE :KCC-D3/D7 WPREAMP : KAF-07 (84498) mEM| RECEIVER:KTR-01 (ES140)
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Duty Cycle

COMPANY : PIONEER CORPORATION REPORT NO : 28DE0085-YK-01-A
EQUIPMENT : CD RDS Receiver DATE :2007/12/18
MODEL NUMBER: FH-P800BT TEMP./HUMI : 23deg.C./41%
SERIAL NUMBER : GKTR990034PUC TEST MODE : Tx2402MHz
POWER : DC144V ENGINEER : Tatsuya Arai

Fundamental (band edge) and Harmonics

pelta 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 0.43 dB VBW 1 MHz
97 dBNV 7.515030 ms SWT 10 ms Unit dBNV
97
90
80|
70
INL
1VIE 1ap
60
50|
40|
30
20|
[ T
1
Center 2.402 GHz 1 ms/

Duty Cycle: 6.27ms
AV Detector VBW: 1/7.52ms = 132.98Hz — 200Hz

Other than Fundamental (band edge) and Harmonics

Delta 1 [T1] RBW 1 MHz RF Att 10 dB
Ref Lvl -0.10 dB VBW 10 kHz
45 dBNV 1.242485 ms SWT 5 ms Unit dBYV
45
4 [ 2 ]
4
4
INL
1VIEW ' 1AP

A | ¥ ”WM&
A
b Rl | R

-
$

Center 2.44304 GHz 500 Ns/

Duty Cycle: 6.27ms
AV Detector VBW: 1/ 1.24ms = 806.45Hz — 1kHz

* All the measured noise was pulse emission.
* Duty cycle was within 100msec.
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Occupied Bandwidth(99%)
UL Japan, Inc. Yamakita No.2 Shielded Room
COMPANY : PIONEER CORPORATION REPORT NO : 28DE0085-YK-01-A
EQUIPMENT : CD RDS Receiver REGULATION : RSS-210
MODEL NUMBER: FH-PS800BT DATE :2007.12.12
SERIAL NUMBER : GKTR990031PUC TEMP./HUMI : 24deg.C./41%

FCCID : AJDKO017
POWER : DC144V

[Hopping off, DH5]
1. ch:2402MHz/Occupied Bandwidth:943.9kHz

TEST MODE

ENGINEER

: Transmitting
: Tatsuya Arai

Marker 1 [T1] REBW 100 kHz RF Att 20 dB
@Ref vl 103.87 dBYV VBW 300 kHz
110 dBYV 2.40197896 GHz SWT 5 ms Unit dBNV
11
1 Vi|(T1) 103.87 dBY
2.40197896 GHz| “
109 OPB §43.88777555 iz
VTl [T1] 87.87 dBWL
T1 C.L 2.40151603 GHz|
//y’ JT2 [(T1] 87.47 dBWV
2.40245992 GHz|
™1
avew // \ e
e
6 "
50
20
1
Center 2.402 GHz 300 kHz/ Span 3 MHz
Date: 12.DEC.2007 10:28:00
2. ch:2441MHz/Occupied Bandwidth:937.9kHz
Marker 1 [T1] REBW 100 kHz RF Att 20 dB
@Ref vl 103.80 dBYV VBW 300 kHz
110 dBNYV 2.44097896 GHz SWT 5 ms Unit dBNV
11 <
1 1) (T1) 103,80 dBY
2.44097896 GHz| “
109 OPB 937.87575150 kHz|
VTl [T1] 87,35 dBW
L.k T 2.44051002 GHz|
//yﬁ JT2 [T1] 87,57 dBY
2.44144790 GHzf
™1
e
50
20
1
Center 2.441 GHz 300 kHz/ an 3 MHz
Date: 12.DEC.2007 10:33:25
3. ch:2480MHz/Occupied Bandwidth:919.8kHz
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 105.17 dBNV VBW 300 kHz
110 dBYV 2.47981663 GHz Wr 5 ms Unit aBYV
11 -
Yilrr 105,17 dBY
/f'\’/w\ 2.47981663 Giz =
* 233 919.83967936 KiZ]
VTl [T1] 90.30 deyY|
T T2
50l 2.47951603 GHz
/ T2 [T1] 89,78 dBYY]
2.48043587 GHz
™1
1MA

1VIEW /

\

T~

TN

Center 2.48 GHz

12.DEC.2007

15:33:56

300 kHz/

Span 3 MHz
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Occupied Bandwidth(99%)

COMPANY : PIONEER CORPORATION
EQUIPMENT : CD RDS Receiver
MODEL NUMBER: FH-P800BT

SERIAL NUMBER : GKTR990031PUC
FCCID : AJDKO017

POWER : DC14.4V

4. Hopping, DH5/Occupied Bandwidth:78.4MHz

110 dBNV
.

UL Japan, Inc. Yamakita No.2 Shielded Room

REPORT NO : 28DE0085-YK-01-A
REGULATION : RSS-210

DATE :2007.12.12
TEMP./HUMI : 24deg.C./41%
TEST MODE : Transmitting
ENGINEER : Tatsuya Arai

1111111
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Test Report No

:28DE0085-YK-01-A

. |
APPENDIX 3

Test Instruments

EMI test equipment

Control No. Instrument Manufacturer Model No Test Item Calibration Date *
Interval(month)
YA-RE Radiated UL Japan RE(Ver.1.5) RE _
emission(software)
KAEC-01 Anechoic Chamber JSE Semi 3m RE 2007/08/26 * 12
KAF-05 Pre Amplifier Agilent 8447D RE 2007/04/13 * 12
KAT6-01 Attenuator INMET 18N-6dB RE 2007/03/28 * 12
KBA-03 Biconical Antenna Schwarzbeck BBA9106 RE 2007/01/06 * 12
KCC-30/31/32 |Coaxial Cable/RF Relay |Fujikura/Suhner/TSJ 5D-2W/S04272B/RFM- [RE 2007/11/01 * 12

/34/KRM-03 [Matrix E421
KLA-03 Logperiodic Antenna Schwarzbeck USLP9143 RE 2007/01/06 * 12
KOS-02 Humidity Indicator Custom CTH-190 RE 2006/07/10 * 24
KSA-04 Spectrum Analyzer Advantest R3271A RE 2007/09/25 * 12
KTR-01 Test Receiver Rohde & Schwarz ESI40 1RI§/3A4T6 2007/04/12 * 12
KJM-01 Measure TAJIMA GL19-55 RE -
KTR-04 Test Receiver Rohde & Schwarz ESVS10 RE 2007/10/30 * 12
KHA-01 Horn Antenna A.H.Systems SAS-200/571 RE 2007/08/14 * 12
KHA-03 Horn Antenna EMCO 3160-09 RE 2007/04/14 * 12
KAF-07 Pre Amplifier Hewlett Packard 8449B RE 2007/12/10 * 12

KCC-D3/D7 [Coaxial Cable Rosenberger/Advantest [2201/JUN-08-01-061 |RE 2007/04/11 * 12
KCC-D16 Coaxial Cable INSULATED WIRE INC |KPS-1501-200-KPS AT all 2007/02/05 * 12
KDT-01 Coaxial Crystal Detector |Agilent 8473C AT 4 Pre Check
KPM-05 Power meter Agilent E4417A AT S 2007/04/03 * 12
KPSS-01 Power sensor Agilent E9327A AT S 2007/03/13 * 12
KOS-01 Humidity Indicator Custom CTH-190 AT all 2006/07/14 * 24
KOSC-01 Oscilloscope Tektronix TDS-2022B AT 4 2007/05/15 * 12

The expiration date of the calibration is the end of the expired month

All equipment is calibrated with traceable calibrations

or international standards

Test Item :

RE: Out of Band Emission (Radiated)

AT: Antenna terminal conducted test
: Carrier Frequency Separation

: 20dB Bandwidth

: Number of Hopping Frequency

: Dwell time

ODOCTHARWN —

UL Japan, Inc.

: Maximum Peak Output Power
: Out of Band Emission (Conducted )

Page :

. Each calibration is traceable to the national
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